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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-132. Radiated Spurious Plot above 1GHz MIMO (802.11ax — UNII 3 Ch. 157)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-133. Radiated Spurious Plot above 1GHz MIMO (802.11ax — UNIIl 4 Ch. 173)
Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizonta SWT: 14.7ms
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Plot 7-134. Radiated Spurious Plot 18GHz - 26.5GHz (802.11ax)
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Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizontal SWT: 23.4ms
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Plot 7-135. Radiated Spurious Plot 26.5GHz - 40GHz (802.11ax)
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII 1

Test
Turntable . .
Channel ) Frequency Antenna ; Analyzer AFCL  |Ficld Strength|  Limit )
Mode Antenna [UNIIBand | Channel e RU Index | Restricted [MHz] Detector  |Ant. Pol. [H/V] Height [cm] Azimuth Level [dBm] [dB/m] [dBuV/m] [dBuV/m] Margin [dB]
[degree]
[MHz]
7275.00 Average H 280 323 -74.99 12,01 44.02 53.98 9.96
7275.00 Peak H 280 323 -63.93 12.01 55.08 73.98 -18.90
36 5180 61 10360.00 Peak H - - -70.89 14.12 50.23 68.20 -17.97
* 15540.00 Average H - - -84.16 20.49 43.33 5398 -10.65
* 15540.00 Peak H - - <7245 20.49 55.04 73.98 -18.94
7275.00 Average H 280 323 -74.85 11.56 43.71 5398 -10.27
7275.00 Peak H 280 323 -63.24 11.56 5532 73.98 -18.66
S0z Hax |y ivio 1 40 5200 10400.00 Peak H - - -70.90 14.26 5036 68.20 1784
RU242T 61
* 15600.00 Average H - - 84.17 2075 4358 53.98 -10.40
* 15600.00 Peak H - - 72.81 2075 54.94 73.98 -19.04
7330.00 Average H 277 317 -74.88 11.17 4329 5398 -10.69
7330.00 Peak H 277 317 6347 11.17 54.70 73.98 1928
48 5240 61 10480.00 Peak H - - -71.60 1472 50.12 68.20 -18.08
* 15720.00 Average H - - -84.46 2093 4347 5398 -1051
* 15720.00 Peak H - - -73.46 2121 54.75 73.98 1923
Table 7-48. Radiated Measurements MIMO (242 Tones)
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Test Report S/N: Test Dates: EUT Type:
Page 117 of 146
1M2408260066-18.A3L 09/03/2024 — 11/05/2024 | Portable Handset

© 2024 ELEMENT

V 11.1 08/28/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
written permission from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




® clement

MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII 2A

Test
Turntable . .
Channel . Frequency Antenna . Analyzer AFCL Field Strength Limit X
Mode | Antenna |UNIBand | Channel | ~p | RUIndex | Restricted | Ct Detector ant. Pol (VI B EE | Asimuth | SRR b [Bavim] | [aBpvim] | Marein (48]
[degree]
[MHz]
7359.00 Average H 283 320 7445 11.20 43.75 53.98 -10.23
7359.00 Peak H 283 320 -63.48 11.20 54.72 73.98 -19.26
52 5260 61 10520.00 Peak H - - 70.65 14.10 50.45 68.20 -17.75
* 15780.00 Average H - - -84.82 21.81 43.99 53.98 -9.99
* 15780.00 Peak H - - -73.75 2195 55.20 73.98 -18.78
7387.00 Average H 261 318 -75.38 1141 43.03 5398 -10.95
7387.00 Peak H 261 318 -63.73 11.41 54.68 73.98 -19.30
802.11ax 56 5280 61 10560.00 Peak H - - 7115 14.24 50.09 68.20 -18.11
MIMO 2A
RU242T * 15840.00 Average H - - 84.54 21.19 43.65 53.98 1033
* 15840.00 Peak H - - 72.80 2122 55.42 73.98 -18.56
* 7448.00 Average H 263 302 7574 11.04 42.30 53.98 11,68
* 7448.00 Peak H 263 302 6432 1112 53.80 73.98 20.18
* 10640.00 Average H - - 8249 14.50 39.01 53.98 -14.97
64 5320 61
* 10640.00 Peak H - - 71,62 14.75 50.13 73.98 2385
* 15960.00 Average H - - 8421 21.90 44.69 53.98 -9.29
* 15960.00 Peak H - - 7307 2191 55.74 73.98 -18.24
Table 7-49. Radiated Measurements MIMO (242 Tones)
Approved by:
FCC ID: A3LSMS936B MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII 2C

Test
Turntable . -
Channel ) Frequency Antenna ; Analyzer AFCL  |Ficld Strength|  Limit )
Mode Antenna [UNIIBand | Channel e RU Index | Restricted [MHz] Detector  [Ant. Pol. [H/V] Height [cm] Azimuth Level [dBm] [dB/m] [dBuV/m] [dBuV/m] Margin [dB]
[degree]
[MHz]
* 11000.00 Average H - - -82.63 15.11 3948 5398 -14.50
100 5500 61 * 11000.00 Peak H - - -70.58 15.26 51.68 73.98 -22.30
16500.00 Peak H - - 7239 21.83 56.44 68.20 -11.76
* 11200.00 Average H - - -82.92 14.79 38.87 53.98 -15.11
?S;;;TX MIMO 2¢ 120 5600 61 * 11200.00 Peak H - 7133 1479 50.46 73.98 23.52
16800.00 Peak H 73.09 23.71 57.62 68.20 -10.58
* 11440.00 Average H -83.03 15.60 39.57 53.98 -14.41
144 5720 61 * 11440.00 Peak H 72.17 15.80 50.63 73.98 2335
17160.00 Peak H - - -72.77 22.70 56.93 68.20 -11.27
Table 7-50. Radiated Measurements MIMO (242 Tones)
Approved by:
FCC ID: A3LSMS936B MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII 3

Test
Turntable 9 -
Channel X Frequency Antenna ! Analyzer AFCL  |Field Strength Limit .
Mode Antenna [UNIIBand | Channel Freq. RU Index | Restricted i i Detector  |Ant. Pol. [H/V] Heighe[em] Azimuth Level [dBm] [dB/m] [dBuV/m] [dBuV/m] Margin [dB]
[degree]
[MHz]
* 11490.00 Average H - -83.24 15.56 39.32 5398 -14.66
149 5745 61 * 11490.00 Peak H - -72.03 15.53 50.50 73.98 -23.48
17235.00 Peak H - -72.98 2329 5731 68.20 -10.89
* 11570.00 Average H -83.09 15.59 39.50 53.98 -14.48
802.11ax
® K K
RU242T MIMO 3 157 5785 61 11570.00 Peak H 71.31 15.47 51.16 73.98 22.82
17355.00 Peak H -83.64 23.47 46.83 68.20 2137
* 11650.00 Average H -82.65 15.77 40.12 53.98 -13.86
165 5825 61 * 11650.00 Peak H -71.10 15.76 51.66 73.98 -22.32
17475.00 Peak H - -72.24 2293 57.69 68.20 -10.51

Table 7-51. Radiated Measurements M

IMO (242 Tones)
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII 4

Test
Turntable . .
Channel . Frequency Antenna . Analyzer AFCL Field Strength Limit .
Mode | Antenna |UNIBand | Channel | ~p | RUIndex | Restricted | - ft Detector ant. Pol (VI O EE | Asimuth | CREET ] b [Bavim] | [aBpvim] | Marein (48]
[degree]
[MHz]
* 11690.00 Average H - - -82.58 16.14 40.56 53.98 -13.42
169 5845 61 * 11690.00 Peak H - - -70.88 16.13 52.25 73.98 -21.73
17535.00 Peak H - -73.02 22.74 56.72 68.20 -11.48
* 11730.00 Average H - - -82.77 16.24 4047 53.98 -13.51
’:)5’21;;;‘ MIMO 4 173 5865 61 * 1173000 Peak H - - 70.66 15.98 5232 73.98 21.66
17595.00 Peak H - - 7381 2371 56.90 68.20 -1130
* 11770.00 Average H 8259 16.24 40.65 53.98 -1333
177 5885 61 * 11770.00 Peak H - - 7097 16.24 5227 73.98 2171
17655.00 Peak H - - 7352 2376 57.24 68.20 -1096
Table 7-52. Radiated Measurements MIMO (242 Tones)
Approved by:
FCC ID: A3LSMS936B MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.3 MIMO Radiated Band Edge Measurements (20MHz BW - Partial Tone — 106T)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 53
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Trace: Average RBW: 1 MHz 5149.75 MHz Trace: MaxHold RBW: 1 MHz 5150.00 MHz
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Plot 7-136. Radiated Lower Band Edge Plot MIMO  Plot 7-137. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 1 — 106 Tones) (Peak — UNII Band 1 — 106 Tones)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 54
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Trace: Average RBW: 1 MHz 5365.50 MHz Trace: MaxHold RBW: 1 MHz 5350.00 MHz
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Plot 7-138. Radiated Upper Band Edge Plot MIMO Plot 7-139. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 106 Tones) (Peak — UNII Band 2A - 106 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 53
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Trace: A\farage RBW; 1 MH§ 5459.25 MHz Treaceec: (I;J:g)(Hn\d RBW; 1 MH§ 5469.75 MHz
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Plot 7-140. Radiated Lower Band Edge Plot MIMO Plot 7-141. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 2C - 106 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 54
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
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Frequency (MHz)

Plot 7-142. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 106 Tones)

(Peak — UNII Band 2C - 106 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 53
Distance of Measurements: 3 Meters
Operating Frequency: 5845MHz
Channel: 169
PASS g’ Wbt 3%
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Frequency (MHz)

Plot 7-143. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 106 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 54
Distance of Measurements: 3 Meters
Operating Frequency: 5885MHz
Channel: 177
Trace: Average RBW: 1 MHz 5895.35 MHz Trace: MaxHold RBW: 1 MHz 5895.35 MHz
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Plot 7-144. Radiated Upper Band Edge Plot MIMO Plot 7-145. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 4 — 106 Tones) (Peak — UNII Band 4 — 106 Tones)
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7.6.4 MIMO Radiated Band Edge Measurements (20MHz BW - Partial Tone — 106+26T)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 82
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Trace: Average RBW: 1 MHz 5149.5 MH Trace: MaxHold 5148.8 MH.
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Plot 7-146. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 1 — 106+26 Tones)

Worst Case Mode: 802.11be

Worst Case Transfer Rate: MCSO0

RU Index: 83

51000 51111 5122.2 51333 5144.4 5155.6 5166.7 5177.8 5188.9 5200.0
Frequency (MHz)

Plot 7-147. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1 — 106+26 Tones)

Trace: MaxHold RBW: 1 MHz 5350.1 MHz
PASS geestorbes  VeWAME 527 dBuvim

Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Trace: Average RBW: 1 MHz 5350.41 MH
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Plot 7-148. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 106+26 Tones)

Frequency (MHz)
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Plot 7-149. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 106+26 Tones)
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Trace: MaxHold
Detector: Peak
Offset: 20.2 dB

RBW: 100 kHz
VBW: 300 kHz
SWT: 1.01 ms

Channel Power
60.96 dBpV/m

| PSRRI R S W DT PATRRR PV R

Ll i ]

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 82
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
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Plot 7-150. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 106+26 Tones)

Frequency (MHz)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 83
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
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Plot 7-152. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 106+26 Tones)
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Plot 7-151. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 2C — 106+26 Tones)

FCC ID: A3LSMS936B

MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2408260066-18.A3L

Test Dates:
09/03/2024 — 11/05/2024

EUT Type:
Portable Handset

Page 126 of 146

© 2024 ELEMENT

V 11.1 08/28/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
written permission from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.



@ clement

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 82
Distance of Measurements: 3 Meters
Operating Frequency: 5845MHz
Channel: 169
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Plot 7-153. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 106+26 Tones)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 54
Distance of Measurements: 3 Meters
Operating Frequency: 5885MHz
Channel: 177
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Plot 7-154. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 106+26 Tones)
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Frequency (MHz)

Plot 7-155. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 106+26 Tones)
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7.6.5 MIMO Radiated Band Edge Measurements (20MHz BW - Full Tone — 242T)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Trace: Average RBW: 1 MHz 5148.75 MHz Trace: MaxHold RBW: 1 MHz 5148.50 MHz
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Frequency (MHz) Frequency (MHz)
Plot 7-156. Radiated Lower Band Edge Plot MIMO  Plot 7-157. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1 — 242 Tones) (Peak — UNII Band 1 — 242 Tones)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Trace: Average RBW: 1 MHz 5350.00 MHz Trace: MaxHold RBW: 1 MHz 5350.00 MHz
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Frequency (MHz) Frequency (MHz)
Plot 7-158. Radiated Upper Band Edge Plot MIMO Plot 7-159. Radiated Upper Band Edge Plot MIMO
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Trace: A\{erage RBW; 100 KH; Chanmel POWEF Tr:lce(i: DMr'aXHOId RBW; 100 KH; Chanmel POWEF
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Frequency (MHz)

Plot 7-160. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 242 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz
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Frequency (MHz)

Plot 7-162. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 242 Tones)

Frequency (MHz)
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Plot 7-161. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 2C - 242 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5845MHz
Channel: 169
PASS gidail” Wbt 3% thim
140 A

E 120 1

%wo-

: 604 Y

5550.0 5584.5 5619.0 5653.5 5688.0 5722.5 5757.0 5791.5 5826.0 5860.5 5895.0
Frequency (MHz)

Plot 7-163. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 242 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5885MHz
Channel: 177
Trace: Average RBW: 1 MHz 5895.35 MHz Trace: MaxHold RBW: 1 MHz 5895.35 MHz
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Frequency (MHz) Frequency (MHz)
Plot 7-164. Radiated Upper Band Edge Plot MIMO Plot 7-165. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 4 — 242 Tones) (Peak — UNII Band 4 — 242 Tones)
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7.6.6 MIMO Radiated Band Edge Measurements (40MHz BW - Full Tone — 484T)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
Trace: Average RBW: 1 MHz 5149.50 MHz Trace: MaxHold RBW: 1 MHz 5149.75 MHz
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Plot 7-166. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 1 — 484 Tones)

Frequency (MHz)

Frequency (MHz)

Plot 7-167. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1 — 484 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
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Plot 7-168. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 484 Tones)
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Plot 7-169. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 484 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
PASS geecormw  wowowol 5135 dbuvim PASS geeasrrx ™ wowowol 6531 dbuvim
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Frequency (MHz) Frequency (MHz)
Plot 7-170. Radiated Lower Band Edge Plot MIMO Plot 7-171. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 484 Tones) (Peak — UNII Band 2C - 484 Tones)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
Trace: MaxHold RBW: 1 MHz 5931.20 MHz
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Frequency (MHz)
Plot 7-172. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 484 Tones)
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Worst Case Mode:
Worst Case Transfer Rate: MCSO0

RU Index:

802.11ax

90

Distance of Measurements: 3 Meters

Operating Frequency: 5835MHz
Channel: 167
Trace: ngHmd RBWE 1 MHz 5624.18 MHz
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Frequency (MHz)

Plot 7-173. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 484 Tones)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCSO0

RU Index:

65

Distance of Measurements: 3 Meters

PASS

Trace: MaxHold RBW: 1 MHz 5925.80 MHz
Detector: PK VBW: 3 MHz .
Offset: 19.0d8 _ SWT: 1.0ms 66.43 dbuV/m

Operating Frequency: 5875MHz
Channel: 175
Trace: A\ferage RBWE 1 MHz 5926.85 MHz
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Plot 7-174. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 484 Tones)
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Plot 7-175. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 484 Tones)
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7.6.7 MIMO Radiated Band Edge Measurements (80MHz BW - Partial Tones —

484+242T)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 92
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
Trace: Average RBW: 100 kHz Ch | P
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Frequency (MHz)

Plot 7-176. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1 — 484+242 Tones)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 92
Distance of Measurements: 3 Meters
Operating Frequency: 5290MHz
Channel: 58
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Plot 7-178. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 2A — 484+242 Tones)
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Plot 7-177. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 1 — 484+242 Tones)

Trace: Mi_ian\d RBWE 1 MHz 5352.64 MHz
PASS ghecorfesk wwomi: 85 dBuvim
140 4]

]
=3

-
o
=)

;
|

60

T T T
52400 5264.4 52889 53133 5337.8 5362.2 5386.7 54111 5435.6 5460.0
Frequency (MHz)

Plot 7-179. Radiated Upper Band Edge Plot MIMO

(Peak — UNII Band 2A — 484+242 Tones)
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Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 92
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
Trace: Average RBW: 100 kHz Ch | P Trace: MaxHold RBW: 100 kHz Ch | P
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Frequency (MHz)
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Plot 7-180. Radiated Lower Band Edge Plot MIMO  Plot 7-181. Radiated Lower Band Edge Plot MIMO

(Average — UNIl Band 2C — 484+242 Tones) (Peak — UNII Band 2C — 484+242 Tones)
Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 92
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
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Plot 7-182. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 484+242 Tones)
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Worst Case Mode:

802.11be

Worst Case Transfer Rate: MCSO0

RU Index:

92

Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5855MHz
171
Trace: Maan\d RBWE 1 MHz 5628.51 MHz
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Plot 7-183. Radiated Lower Band Edge Plot MIMO
(Peak — UNIl Band 4 — 484+242 Tones)

Worst Case Mode:

802.11be

Worst Case Transfer Rate: MCSO0

RU Index:

Operating Frequency:
Channel:
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Plot 7-184. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 484+242 Tones)
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Plot 7-185. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 484+242 Tones)
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7.6.8 MIMO Radiated Band Edge Measurements (80MHz BW — Full Tone — 996T)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
PASS geecgpmw  wwiwod 5157 dbuvim PASS ggecrix, WM %97 6091 dbuvim
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Frequency (MHz) Frequency (MHz)
Plot 7-186. Radiated Lower Band Edge Plot MIMO  Plot 7-187. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 1 — 996 Tones) (Peak — UNII Band 1 — 996 Tones)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5290MHz
Channel: 58
Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 100 kHz Channel Power
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Frequency (MHz) Frequency (MHz)
Plot 7-188. Radiated Upper Band Edge Plot MIMO Plot 7-189. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 996 Tones) (Peak — UNII Band 2A - 996 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
Trace: Average RBW: 1 MHz 5458.75 MHz Trace: MaxHold RBW: 1 MHz 5467.00 MHz
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Plot 7-190. Radiated Lower Band Edge Plot MIMO
(Average — UNIl Band 2C — 996 Tones)

Frequency (MHz)

Frequency (MHz)

Plot 7-191. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 2C - 996 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
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Frequency (MHz)

Plot 7-192. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 996 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5855MHz
Channel: 171
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Plot 7-193. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 996 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5855MHz
Channel: 171
Trace: Average RBW: 1 MHz 5927.20 MHz Trace: MaxHold RBW: 1 MHz 5925.80 MHz
PASS geonmss  wwome 5554 'dbuwvim PASS g,  WwoMe 85371 dbuvim
120 140
£ £
%‘ 100 *3- 120
é 80 E452100
i i 80
2 60 £
60
40
5720 57‘55 57‘90 58‘25 58‘60 58‘95 5950 59‘65 60‘00 6635 6070 5720 57‘55 57‘90 58‘25 58‘60 58‘95 5950 59‘65 60‘00 6635 6070
Frequency (MHz) Frequency (MHz)
Plot 7-194. Radiated Upper Band Edge Plot MIMO Plot 7-195. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 4 — 996 Tones) (Peak — UNII Band 4 — 996 Tones)
FCC ID: A3LSMS936B MEASUREMENT REPORT Approved by:
Technical Manager
Test Report S/N: Test Dates: EUT Type: Page 139 of 146
1M2408260066-18.A3L 09/03/2024 — 11/05/2024 | Portable Handset 9
© 2024 ELEMENT V 11.1 08/28/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
written permission from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



® clement

7.6.9 MIMO Radiated Band Edge Measurements (160MHz BW - Partial Tones —

Worst Case Mode:

RU Index:
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Plot 7-196. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1 — 996+484 Tones)
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Plot 7-197. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 1 — 996+484 Tones)

Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 95
Distance of Measurements: 3 Meters
Operating Frequency: 5250MHz
Channel: 50
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Plot 7-198. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 2A — 996+484 Tones)

T T T T T
5160.0 52022 5244.4 52867 53288 53711 5413.3 54556 5497.8 55400

Frequency (MHz)

PASS

i (L 5353.42 MHz
o 62.03 dBpV/m

Field Strength (dBuV/m)

a0 e’

T T T T T
5160.0 52022 5244.4 52867 53288 53711 5413.3 54556 5497.8 55400

Frequency (MHz)

Plot 7-199. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 996+484 Tones)
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Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 1094
Distance of Measurements: 3 Meters
Operating Frequency: 5570MHz
Channel: 114
Trace: Average RBW: 1 MHz 5455.44 MH. Trace: MaxHold RBW: 1 MHz 5462.28 MH.
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Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 95
Distance of Measurements: 3 Meters
Operating Frequency: 5815MHz
Channel: 163
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Plot 7-202. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 996+484 Tones)
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Worst Case Mode: 802.11be
Worst Case Transfer Rate: MCSO0
RU Index: 95
Distance of Measurements: 3 Meters
Operating Frequency: 5815MHz
Channel: 163
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Plot 7-203. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 996+484 Tones)
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Plot 7-204. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 996+484 Tones)
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7.6.10 MIMO Radiated Band Edge Measurements (160MHz BW — Full Tone — 2x996T)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCSO0

RU Index: 68

Distance of Measurements: 3 Meters
Operating Frequency: 5250MHz
Channel: 50
Trace: Average RBW: 1 MHz 5140.25 MH
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Plot 7-205. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1 — 2x996 Tones)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCSO0

RU Index: 68

Distance of Measurements: 3 Meters
Operating Frequency: 5250MHz
Channel: 50
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Plot 7-207. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 2A — 2x996 Tones)
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Plot 7-206. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 1 — 2x996 Tones)
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Plot 7-208. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A — 2x996 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 68
Distance of Measurements: 3 Meters
Operating Frequency: 5570MHz
Channel: 114
Trace: Average RBW: 1 MHz 5451.25 MHz Trace: MaxHold RBW: 1 MHz 5463.75 MHz
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Worst Case Mode:

Worst Case Transfer Rate: MCSO0
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Plot 7-211. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 2x996 Tones)
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Plot 7-212. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 2x996 Tones)
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Plot 7-213. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 2x996 Tones)
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The data collected relate only the item(s) tested and show that the Samsung Portable Handset
FCC: A3LSMS936B is in compliance with FCC Part Subpart E (15.407) of the FCC rules.
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